

1. Record Nr.	UNINA9910707466403321
Titolo	Current fire endurance test results for thermo-lag fire barrier material
Pubbl/distr/stampa	Washington, D.C. : , : United States Nuclear Regulatory Commission, Office of Nuclear Reactor Regulation, , [1992]
Descrizione fisica	1 online resource
Collana	NRC information notice ; ; 92-55
Soggetti	Nuclear facilities - Fires and fire prevention - United States Nuclear facilities - Equipment and supplies - Safety measures
Lingua di pubblicazione	Inglese
Formato	Materiale a stampa
Livello bibliografico	Monografia
Note generali	Title from title screen (viewed on August 17, 2016). "July 27, 1992."